Important: read carefully the use and maintenance
instructions contained in this manual before
starting any operation. - Machinery Directive
2006/42/EC

TRANSLATION
OF THE ORIGINAL
INSTRUCTIONS

USE AND

MAINTENANCE MANUAL
issue 0 —02.2012

WHEEL RAKE
series BATRAKE




oy

Iswoisng sy BulAmou Inoyym pue Jaimoeinuely ayy Aq pempow aq Ajuo ueo [enuew
SIU} JO SIuB0D BUL ISSOMONT Aq paubls uoissiuuad uondxa sy Jnoypm ‘wioy Aue
ul ‘lenuew siy3 jo sped Aue Suidod so Buonpoider usppigio) s ‘peniosal ale sybu py

(2007) seidiouiid Juswssasse ysiy - Aauiyoew Jo A19Jes :J-1zLbi N3

(800Z) squu Jamo] pue Jaddn Aq payoeal
Bureq ssuoz prezey jusasid o) seouelsip ARleS - Asunpew Jo Aees /6821 NI

{6002) LV + (+002) LV + (€002) Alsjes - spienb 1oy pue syeys saup
{O1d) Ho-oye) Jemod “Alselol pue ainynoube Joj Aisulyoews pue siojoeI] 69gZL NI

(6002) VW + (£00Z) se|diound [eaiuyos; pue suones
-ijoadg - sa(dpuud uBisep |eseush ‘saldioulg diseg - Alsulyoew jo Alsjes :z-001ZL N3

(6002) L + (€007} ABojopoyiew oiseq ‘Abojou
-we] - seqdiound ubisep [essush 'sejdioung oiseg - Alsuiyoew jo Aloreg 1100121 NI

(G661) s3|divund [easussy - sjeuoid piezey pue subis Aleleg - uswdinbe uspieh
pue ume| pasemod ‘Alserop pue aunynouBe o) Alsulyoew ‘siopes) ‘¥891L1 OSI N3

{oL02)
so3el pue sieppa) Alejoy (1L Jed - Alejes - Asuiyoew [einynouby 0L-vSzF OSI NI

(8002) siuewainnbai [eJBUsL) | Hed - A1aleg - Asuiyoew [eINYNouBY bS5z OSI N2
{6002) v

+ {/661) JINeIpAY-08|() - SuoISSiWSUE)} dewnsud pue dneIpAy-0310 Jo} spusuodwos
weyy pue swalsAs 0) pajejal uswannbas Aeeg - Alsuuoew jo Aeles 796 NI

{8002) LV + (c661) Apoq
uewny sy jo sued jo Buysnuo ploae o} sdef wnuauiy -Alsuioews jo ARIeS 89S NI

‘$luou paziucwleH Buimolio) ay) saysnes i Alejnoned
PUE D3/0Z/P6 SmoaIQ U PuB OJ/ZH/900Z BANORNQ AUSUIyoRl S} Ul paquasap
SULIOU 34} yum SOUBPIOOOE Ul paubisep useq aney IHYHLVY, SOUSS a)el [9sym oy

ISWLIOU PaZIUGULIEH pUE aAnoalig Alauiydepy

Wwoo 1ssoe|coubeous mmndily - Jissolous mmmy dRy igam
wissolous@ o - J'ISSCIoUDENSS0I0UD RS
82 €2 0£6-5/0 (6S) XBJ0181 - 2Z ZZ 0S6-G40 (6T) 8L
Elle3l eiBruad spiequin Ip 0Jej0zZIeD 81090
TS 1SS0 VI02IYDVYONT

annejussaidas jebag

OWTIAY ININNYAQID

e SapIBSGLUN 1P 0JBl0ZIED

UCHEJUSLUNIOP JEDIUYD) JUBAS]A) 8y aidwoo o}

Afell - {Dd) spieqwn 1p 0JE|0ZIED §1.090 - "U'S 8SUOLIOD) BIA
DUISSEI| IUIUUBACIE) "It SBZIIOYINE By pug

(£002) L-1Z1PL N - (8002) 2581 OSI NI
(B00Z) 2¥ + (FOOZT) LY + (£002) 967} OSI NI
(6002) V¥ + (2002) 2-001Z) N3 - (6002) LV + (£002) 1-00LZL N3
(5661) ¥89L1 N3 - (010Z) OL-¥S2ZF OSI N3 - (3002) L-¥SZ¥ OSI NI
(8002) LY + (/661) 286 NI - (8002) LV + (£661) 6¥E NI

‘PaYNsUos Usag 2ABY SLWION paziuouleH NI Buimolos sy)
‘assy dn pauoiuBW SOARDAIICT BUY JO ANLLIOIOD BU3 ¥I3yD 0]

SSIDILAA AS0U) 0] JUSLIYIEE NI3Y) pue
SJ9](e4) 43U} PUE SBOILYSA JOJOW Jo s Buldnos [ealueydsw au o}
Buneras 03/02/¥6 SA1094Q SU3 03 PUB DI/ZH/900Z @rgoanq Asuiyoey Jed
SE ‘LoROSI0Id UNesH pue Algjes o sjusLuannbay [BIUSSST Sy} 03 ULIOMUOS SI

[BAUBW SIH] U] PSGLDSIP SUE SUOIJOUN, 950yM
1884 UOIINRSLCO LBQUINY RUB! 18popy/Sales
010z PAVHLYE

SUWEY [BISIBLILIOT PUE UONBUILIOUSD JLBUSD)

IAMVH TIFHM IMVHLvE

sulyoewW 3y} Jeyl Agisuodsal umo S Jspun ssepep

Ay - (9d) spiuaqun 1p oejozied
81090 - "U'S @S2UOHOT BIA U] S3UC PESY LM
TS IS0 VI0DIHODVONT Jamjoegnuepy sy

(03/2+/900z sanoana AlBugdely v X3Uuy)

ALINHOANOD 40 NOLLVYVY103d




= gnd maintenance manual

Bnoros

S
5

CONTENT

INTRODUCTION ..ttt s e sen s e aee s s meeame e et sab s bt e sn a4 s b4 s e sme s smensnesan e nnn 5
Al INFORMATION ABOUT THE WHEEL RAKES ... 5
A2  INFORMATIONABOUT THE MANUAL .....oome e 5
A3 IDENTIFICATION AND CE MARK ..ot 6
A4 MAIN COMPONENTS AND TECHNICAL DATA ... 6
BB VHARRANTY Lttt e s st e e e st a e st 7
LYY i DGO P U POV RSP PI
Bt GENERALRULES

B2 SAFETYNOTES ON TRANSPORT, INSTALLATION, MOVEMENT AND USE.....8
B3 THE OPERATOR'S RESPONSIBILITIES AND SAFETY ..o 10
Bd  NOISINESS . 11
INSTALLATION ... it ccte et r e oo s em e emeeoe st e s sa b mean s sad s sa e s remsae st
C1  RAKEASSEMBLY ...,

C2 HITCHING TO THE TRACTOR..............

C3 HYDRAULIC CONNECTIONS..

C4 REMOVAL ...

OPERATION AND USE ..o ettt s s e s

D1 PRELIMINARY INFORMATION. ....oiiciiii e e

D2 OPERATIONAND USE ...t vt
D2.1 WORKING PROCESS (SWATHING) ...

D22 ADJUSTMENT OF THE SWATH FORMATION
D2.3 ADJUSTMENT OF THE WHEEL GROUND PRESSURE

D2.4 LOCKING OF THE MOBILE CHASSIS ..o
MAINTENANCE ..o e e 18
Et  MAINTENANCE INSTRUCTIONS ... i 18
E2 PROGRAMMED MAINTENANCE. ...t 19

E2.1 PRELIMINARY CHECK ..ot 19

E2.2 DAILY CHECKS ... i eceiccsiin s 19

E2.3 CHECKS ON A WEEKLY BAS!IS OR PER 50 OPERATING HOURS....19
E3  LUBRICATION ..ottt sce e it s s e st st s e 19
E4 REPLACING AWHEELAND/ORITS TEETH .o 19
E5  TROUBLESHOOTING .....cooiiri e 20
E6  MACHINE DEMOLITION: DISPOSAL OF MATERIALS ..o 20

ASSEMBLY INSTRUCTIONS ... oottt e e e 21
P ARE PART .. it e e s e 33



naintenance

r
e

g ai




< and malnlenance manugl

Al

A2

INTRODUCTION

Information about the wheel rakes

The wheel rake is an agricultural equipment used to harvest every type of
forage previously cut into windrows. This equipment can operate only if it is
attached to an agricultural tractor equipped with trailer hitch and with rear
auxiliary hydraulic quick-release couplings.

its operation, besides to be hydraulic for the movement of two mobile
chassis and of additional central wheel (kicker wheel), is obtained for effect
of the trailing by the tractor to which it is attached. The consequent rotating
movement of the wheels (the main component of the equipment, of which
there can be up to 13), allows to form uniform and well aerated windrows.
Our BATRAKE models, all of trailed type, are equipped with a flexible yet
sturdy chassis that adapts perfectly to all kinds of terrain, however steep
and rugged and to follows perfectively the their profile.

Information more detailed about the rake operation is described in the
reiative chapter.

Information about the manual

The company ENOROSSI (hereafter mentioned as “Manufacturer”) desi-
gned and built the equipment according to the appropriate safety rules with
the precise purpose to safe-guard both the personnel operating on the
equipment that the whole operative system.

Every rake is supplied with a copy of this manual, which has to be read
very carefully before using the machinery. In the manual are described the
necessary information about the transport, the use and the maintenance of
the equipment as well as the relative safety rules.

Lack of knowledge about its operating system may cause accidents with
damages to the operator and to the equipment itseif. Therefore, even if the
Constructor, after the delivery, provides all the information concerning the
wheel rake (operation, use and maintenance) the Customer has to read
this manual and to observe the contained instructions.

The manual furnishes the general indications to obtain the best job and
safety conditions but the experience and the common sense of the opera-
tor result however the most important factors for the equipment operation.

The manual has been written considering the present technical and
constructive characteristics of both the models of the rakes and it doesn't
consider the similar models already produced. Nevertheless, the
Manufacturer would provide to modify the models under production too,
with the purpose to improve it or to update it if new norms were emanated
in subject (Machinery Directive), without the obligation to update the rakes
already produced.

This manual is integrating part of the wheel rake, therefore, i has to be well
conserved, clean and complete in every part of it and kept in an
appropriate pack, placed on the equipment chassis or in the cabin of
tractor, ready for any consultation.

In case of sale of the rake it will be important to verify that the manual is
present in its pack. in the case it is missing, it will be necessary to ask a
duplicate of it to the Manufacturer.

If during the manual reading, some instructions may occur incomprehen-
sible, it is appropriate to contact the Manufacturer who provides all the
desired information. If the manual was translated in another language and
part of the contents give rise to controversies, the valid text to refer to
remains the one written in the italian language.

Contained signals in the manual:

T IMPORTANT T

indicates that the information rust absolutely be known by the operator;

/A DANGER |

indicates a probable situation of danger for the operator or for others
(slight accidents or injury) and/or for the reliability of the equipment
and, accordingly, the necessity for the operator to use prudence and
good sense;

the writing Note indicates that the treated matter can make it easier for the
operators to carry out their work.

INTRODUCTION -5



NOILONAO™LNI - 9

"AHWIOJUCO JO UOCHEIEIOSP SANE[S) PUB MIBW SIU) YIM popIAcId
4t Auo Aioyue) ueedoing i ajenond Aj9al) UBD 9)BJ [OsyM U] ‘BlojaIsy |

'siebuep pue sysu siqissod (@ ploae 0} JOplO Ul pue a8sn SN Jo) sl
e yum @duepiodde Ul justudinbe ay} ying pue paubisap sey Jainoeinuepy
g & g
0g 0012/ 05 ag 0899 0082 0ovL | ovk | or | ZL| Z1 dMvuLve 3U} JeU} SUBSW SILL *,8AR0BHQ AIBUIYDEI, SE UMOLY 8dA1 SIL) 10 Se[aIUoA
0¥L 00Lef 06 /74 0586 0osz 0092 ori oy | 0L OF 3uvaElvd 10} \ﬁwumm pue yiesy mEC.._mOCOU 3_CDEEOO CN&QO._ZM 8l jo suonejnbal
059 0012/ 056 0z 05€5 0082 0098 oxl or 8 g LY ayl yum peldwoo sey JainjoBInuBy B4l JBYl S8iedipul SHUBEW 03 ayj
L W L

By dy i Wog | yeRl| N R
XEWAL podsiEli | op B e e e R R A R N
wbam | L%umm t%wﬁ_h L wem sieaum 1epom Plo au soedar 0} 1e|d MaU e 0 palisjsuBl) oQ it BIEp Byl aunjoejnuepy.
. SU Ylm S1e0juNUIOD . 0} - JGNop - UL SiUL. UsyMm ‘pue- ejep auy Jo Alqifs)

oy} Apusnbayy AusA o} paanbai si:Jojeiedo ay | sjustodwon el jo sejerd
eAnoadse) auy UO usIUM S8SOYY JO 10 Justudinbe ay) jo: aleid: uoneoyusp!
U} UO Ushim ElEp BU} 9SEI9 IO/PUB JSJE O} USPPIGIO) AISINioSqE §) 0
Ll INVAMOdING BT “

'SaJeds 10} puB S0UBJSISSE [BOIUYDS) 10} AIBSSS08U §) BjRp UoNg

( | \

“ My HIWNN TvIyTS] 13aow

>M_/_,,_§,_ _ 7 w V
JAvIn O Byl w;ﬁE,. O

ANVY TIIHM IIVE LYY
BZETOEH'GLO BE+ Xed ~ ZTCTOEB'SL0 66+ 9L
S01ASp BUB{O0] SISSBUD BIGON Z L YIVL - VIONY3d - 3ALLEISNN I 0FVI0Z1vD
{(un sjgnop) Yooy yum [Baupn L1 L 'S |SSOY VIODIdDVYONI p
poJ Bunosuuoo Buwadg ‘g
BBUM B
j00) Buleag g " leaf uojlonsisuos sy -
safe Jegmelp pue teq ng / (B) bem er03 811 -
Butidnoo pasesjai-yoinb oyneipAy ‘g {(my) Jamod suibus sy -
SISSeYD paxiy ‘g flsquinu |euss sy -
SISSEYD IO b {uoisian lojpue) |apow Yy -
(Iaym 12391 [99yM [BLUSD [BUONIPPY '€ os|e
SgNY Yum suly g ‘BJEp Jaimoenueyy 8y uey) jaujo payound yoiym uo JuBis u) em ‘sisseyo
(Juswsye a|Buis Juspusdaput) Yjes) ypm [@ayps | paxy aus uo pafidde ‘syeid uopesynuspl e yum paddinba si Juswidinba Areag

Ejep |ediuyos} pue syusuodwos uleyy py jiew 39 pue ucpeIyRULp] oY

(BRI SOUBUSTIELY puR asn




-e and mainienance manual

A5 Warranty

The Enorossi firm (the Manufacturer) guarantees that all parts of the rake
are free of defects as they are all tested before delivery to the Customer.
The warranty is valid for a year from the date specified in the fiscal
delivery document, unless arranged otherwise in writing with the
Customer. The Customer, upon receipt of the shipment, must check the
components are intact and none are missing. Any claims must be made to
the Manufacturer in writing within 8 (eight) days of receiving the rake.

Any components with manufacturing or material defects that cause
operating faults within the ferms of the Warranty are replaced by the
Enorossi firm at no charge and at its own premises. — If the components
cannot be replaced at its premises, the Manufacturer will return the
defective parts to the Customer’s premises. In this case, the Enorossi firm
cannot extend the term of the warranty for the time the rake is out of
service, nor offer refunds or compensation for expenses or damage,
whether direct or indirect. — If the services of one of our technicians are
required, the Customer pays for all manual labour and travel expenses.
Only the Manufacturer or technician employed by the Manufacturer should
inspect the defect.

Please note:
e Defective parts remain the property of the Manufacturer,

o After parts are replaced at the Customer’s premises, the defective parts
must be returned to the Manufacturer for a technical inspection. The
parts must be returned whole, without signs of tampering, and with
carriage paid,;

e if the defective parts are not returned to the Manufacturer within 30
days of receiving the new ones and not according to the requirements
stated above, the Manufacturer reserves the right to invoice for the new
parts delivered.

The warranty does not extend to:
s Transport as the rake is delivered at the Customer's own risk;

o Faults due to improper or incorrect use of the rake, or due to the
operator's own negligence;

e Faults due to normal wear and tear, even when the rake is not in use;

The 'Man ufacturer cannot'

disputes or damage.

« Delayed notification of manufacturing defects
e Accidents or circumstances outside one’s control.

The warranty is forfeited when:
e The rake is used by someone who has not been praperly trained;

e The rules and instructions in this manual have not been followed or
complied with;

e The necessary maintenance is not carried out;

« The Customer makes changes to the rake without the Manufacturer's
written consent, or tampers with the components;

« Any replacement parts are not original or not those recommended by
the Manufacturer.

The warranty does not cover parts of the rake not produced by the
Manufacturer and the terms for which are stated in the respective contract
notes.

7 IMPORTANT

_ ‘guarantee the: rake’s * conformity  to: all: the’

provisions of the law in force and, in particular, fo those on the prevention

of accidents. and poliution in non-EU’ countries. it is. the customer’s own
responsibility’ to-ensure the’ conformity of the rake to the respective. regu-
Aation:

~The: Manufacturer cannot assume any liability for the customer's

non-compliance with the aforementioned regulations and- any ensuing,

INTRODUCTION - 7



‘MOJag UaaIb
S.e SUOIOBULIOS DIINEIPAY puE oXel S} 4O uonelelsul Lo suoponysuj

Jeno dip o} i 8sNED PINOd JBY) SoUBEqUN
Jusnasid 0} popeau ale sise|leq Jeyeum pue ‘@ves yum signedwos
SI Jooe)} o) amns 8¥eW 0} JoR)) By} JO |Bnuew aoueUSIUIBLL
PUE 88N SU} 0840 JSNW JBWOISNY 8} ‘J9ABMOY ‘Uone|EIsU| O] loud
_Juswdinba Uonoejosd padinbai dup INOU)IM J0YOEY € UG 39[Asp
el Sy} [|E}SuL 03 UBPPIGIOy ABIIS SI ) UIGES SAO4 IO SAON
40 Jeq-01 2AI9210id B UM papy aq “‘Mey Ag ‘os|e JsnuIojoen eyl
A9 IBAIOL AR NS

Wit dnelpAy pue yony jutod-saay) [esIeALN ‘Buiidnos pasesjai-yoinb
dfnespAy Alelixne Jeas ‘yony Jojiel) yum paddinbs Jowel; jeinynoube
UE O} payoene eg Jane Auo snw juswdinba 8yl uolnefejsu|

‘puUncIe
) uny 6} dwies syy UMop 3oeq sxes sy srow ‘Alesssosu | "B[ILBA
S4l Jo Jo owo axes ayy Bunow usym uonoaap sBueyd Jeasu -

1901 Jo @se9IB 0 Jo S30RA AUB JNOyNM ‘Ues(O Ble sdwe) By ainsus -

"9[oIyaA au) Jo oBps sy
Una Jepnolpuadiad pue Jsiyjo yoes o} jg)1eied ale pue a[olysA sy o}
payoepe Ajuuy sie ‘(sjerd uojeoynuep! auy uo pale;s) ublom s ayel
94} pueisyim o) ybnous Buoss aie sdwes sy) amns ayew sheme -

“S3YOYP 0 s8dojs WoI} SOUBSID jes
€ e pue S0BUNS Jey B uo Jno palues oq jsnw Buipeojun/buipeo; -
‘suoynedald Buimoljoy ays ayey shkemy

"suopnesad anp jje Bunje) Jno pawuaes ag jenw
OS }Su 10 JuswWS[® ueMad & SAJ0AW Ued Buipeopun pue Buipeoy

EERINZe R

24 Bulrop, Jeideyo suy ui paquosep se uogeMBLLOY Lodsuey. sy
Ureqsnw el ey Bullpuey pue uojepiodsues oy Jeus 19buog 10U 0Q

L LNVLINOdWI

AlL3dvs -8

‘vodsuel)
1o} ss2inep Ajojes Atessaosu || yum peqy pue soe|d ul pessauley
usyl ‘sIo1yan ay) ojuo pasianal §l ‘Lodsuel) oy ApeeJ usym yuswdinbe
SUL "BPIYySA 2y} 01 payoee duwel g el papeojun 1o Papeo) si axel ay L

Q04 AL
H0 SNIVHO

‘2unby aw u
umoys se ‘Hodsuel) Jo suesw s|qeuns e uo nd Alises aq ueo 3 Yok
34} of paydYy peol Ag pepodsuel) aq Jouued axer sy ey yans ale
SUORIPUGD pue aduelsip au) J1 ‘pajquiesse A} paseaep og osje ues
¥ yBnoyye “Jepio asieasl ul suogonnsul-aur Buimolioy Ag papuewsip
8Q UBD Sxe) By} USsn JoUjoue O} JSAC PSpUBY IO PIOS S| eI
8L 4 "suononyisul pejielep ayy Buimoyjo) disoss uo Apses pue Apoinb
Sued ay) sjquwesse-al USY) UBD JBWOISNY 8y ‘Hodsuen ay) oy a1eid
B Ul pade(d pue psjuetusip Ajny si juswdinba oy :(Ausaljap) podsuelr] e
9Sh pue JuswiaAow ‘uoneljelsul ‘uodsues) uo sejou Ajoses zg

‘Paapuoy sI fjueiiem ayy
pue Aqisuodsas ou sswnsse Jainjoeinuely ay; ased Syl u| ‘suomn
-Jannsul Ajsges oy ypm asuerdwos-uou Jojpue asuabibau s l03esado
943 0} anp sjuapldoe 1oj Bqel play aq jouued Jaimyoejnuely ayy
‘98N s) Ul pautey jeuuosiad ynpe payienb Aq pasn eq jsnw juswidinba sy |

‘suononsul sy i mol|oy 0} pue axel sty Buisn

810j3q |enuEW S1y) pess 0} Atolebliqo s1 ) ‘suoneinbes fioges 10 21sEQ 1501

SU} Ypim 8oUe|dULI0D-UoU 0} 8NP UND00 SJUSPIDOE PSIBISI-HIOM JSOU Sy ‘ayel

a3 Buisn uaym pamoyjo} 8q 0] suoiejnBa Ayajes sy} saquosap [enuew siy |
se[nu |eJauan g

Al3dvS

ENUEET S30EUEUEL DU BER




use and maintenance manual

« Movement: this is a trailed rake so must be hitched to the back of an
agricultural tractor. The complete vehicle (the fractor with rake) does
not require any luminous or acoustic signalling devices or panels when
used in cultivated fields. However, you must do the following for road
circulation:

- rear dimensions: the operator should affix the relevant signs on
the transplanter to indicate the rear dimensions of the tractor. It
should be noted that the signs must be affixed on the three visible
sides. The signs should be of an approved type, reflective and
fluorescent, with red and yellow stripes.

Furthermore, the width of the transplanter should never exceed
the ane of the tractor. Therefore, the equipment should be placed
in the transport configuration, as shown in figure. This is
essential as the rake can extend up to 8 metres in length when in
use,

How to fold the rake in such configuration, if it was also in the

work one, it will be necessary:

» start the tractor engine and after a few minutes, to ift the rake
mobile chassis (1) by acting the auxiliary hydraulic circuit
control lever, placed in cabin, up to them will be hooked by
respective locking devices (2), placed on the fixed chassis
and shown in figure.

Note: if the kicker wheel is present on the equipment (as
shown in figure), after the lifting of two mobile
chassis also it will be lifted by a proper jack
(hydraulic series connection).

TRASPORT
CONFIGURATION

central wheel
{kicker wheel)

In case the central wheel is present on the equipment, it is
necessary to provide to avoid an its accident fall (due to an
accidental extension of its jack) by the application of the proper
safety device. A handle pin (5), foreseen for such purpose and
so applied to the chassis (see figure), will be pulled out from its
seat (3) removing before the R-pin (4) that locks it.

After that, the handle pin will be inserted in the hole indicated
in figure (8), and fasten by the relative R-pin.

SAFETY - 9



‘asiuadxe AlESsSaoau 2y} JnoyIM SI0JRISdO O} oM JIBL)
sjebejep Jensu Jsnw jsuuosiad pauoiUSWSIOE 8y} SuBsw Sy ‘sjeusiEw
8|qewnsuod Jo sped aieds jo 8sn sy} Jo/pue siedal ‘soueusiuieL Mo8yo
leuonesodo axel ay) Joj aiqisuodsal Aj3oauip ai0je18Y) S Jojeado yoes pue
wswdinbs ayy Bupelsdo [puuosied ayy 105 sourpodwr swud o S Rjeg

f19)es pue seniqisuodsal s lojelado ay) ¢g

‘[enueLy eoUBUS)ULELL pue 8sn JOJDBI] S} Ul SIY) YasyD
noA Jey} 2105elaly) PUSWILIODS BAA I0J0RL SU) YIIM 9SED By} a8q jou
Aewl s1y} ybnouyye (018 'synw Jes ‘sBnid Jes) uonoeloid onsnooe 10
asn aJinbal jou sa0p pue 1BInb AjpAne|as i uogesado juswdinbe sy -

‘wiy yum Aay oy oxey
pue aulbue Jojoen 8Y) 4O YIIMS sheme jsnw Jojesado a2y /. ‘spousd
HoYs 104 usAs Jou ‘paplenbun 1o Buiuunl ys| 8q jou jsnuw Jopes sy -

el [saum
oyl Buisn usym suogneosud Bumolo) eyl eye) Isnw Jojeledo syl

"@SUSS UOLUWOD JIay) @sn pue UORNeD yim Joe sAemie 1snw [suuosiad
'SYsU pajeloosse pue suonenyis Buppom sjqissod |8 1eAco jouues
[enuew siyy ur usAlf suogonnsul ey sy Juswdinbs ay; Buluejuiew
Jo Buureda ‘Bunesado jpuuosiad sy} 10) souspodw) swud jo si Alejeg
‘enuewl siyl Ul SUORONUSUL Sy} PEa) SABY OUYM [suuosied ynpe paules
liem pue psyllenb Aq psjerado eq Auo 1snw exer sy ‘esen Aue uj

‘Alojes ey} jo jsalaul
8L} Ul 8S0i0 00} SWOD S|eUNUE JO sUOSIad OU aIns aMew ‘ISAaMOY
jsnw Jojeledo ey ooen ey Aq pepesy Buieg ‘Apoaup pojelado
jou s J1 se asn Buunp eoueudUEW [RIDRdS Bunbal jou S20p el By

‘poaoduw sey ANftqisia pue bl usum
Ajuo >iom eousWOISY ‘Alejes JO S|aAS| [BULIOU SSIWoIdWod ued
sty} se Jood s Ayliqisia pue JyBi usym 3Iom Jou Op noA puBLILODE.
M ANNgisia pue by pooB jo suompuod Ul pash aq Jsnw ayel ay|

‘Arqisuodsau jje asnyal [1m Jaanjoenuely sy3 pue AjajeIpawiw
Pa3lajio aq |im Aueliem ay asimiaylo ‘soueuliopad Ajpow o Aem
Aue Ul passle 8q 10U OS[E JSNW SONSUISIOBIEYD [EDIULOS] S} 'UCRIPPE U|

AlL3advs -0l

‘uappiglo} pue Jadosdu
dJojalay) si asn svyjo Auy -obesoy jno dn eyes o) si jey; pue
pepusiul sem 3 Uslym 1oy asn ayy o] 1nd aq AjUo jsnw oxes syl :asn

‘abewep uleisns 1o asnNEd piNod 9XEI BU) SSIMIBYI0 SE
uonenByuoco Hodsues sy ui 3 nd ‘st 3 — uoieinByuoo Buiiom SH
Ul LON S! &xel a8y} suns axew sheme Joel) oy} Buisianal alojaq -

P3A20YD a1 S|98YM BU] puB uo S| axeIq Bunjied sy) usym
UsAS ‘I0joel} pue oMel [ssum ey) Usamlaq puels o) usppiqioy si H -

‘el 8y uo sjewiue Jo sidoad podsuel ou op -

Jojoel; aul ul noA yim siebusssed aye) jou op -

‘(&) yum 10y0en) spdiyaA auy Buisn pue Buraup
usym suonnesaid BUIMO|IO) Byl @3Bl PINOYS UIGED BU} Ul JSALP 8y |

"Aiunoo JnoA u 8.0y Ul AjuaIng ale Jeyy suonejnbay olel)
PEOJ By} SAISSQ0 pUuEB UM IBlIWE) 8] pjnoys noA :suonyeinbar -

‘Bleal 0 uonensiBal syl uo pajels
Se Jybiam [BULIOU JOJOBI} SU] JO SUO B} UBY} BI0W %0¢ JSAC B4 JoU
PINOYs (X ) Yim J0JoeN)) SI0IYSA |BISAO 8y} o 1yBiam sy :Jyblam -

‘BAaup 0}
JNoWIp § exew ueod yoeq ay; je yblam Aaesy sy se ‘speos ybnol
uo Ajenedse ‘peads S)RIOPOW JB USALP SG pUB Wby Buysey
B Uum peny oq sheme isnw Joypel 9y} :sediaep Bujijeubis -

iRl abURUeiEEl) pUR ash




INSTALLATION locking pin {3} through the respective holes in the attachments, as shown in
figure, and secure it in place with the respective safety pin (4).
C1 Rake assembly Next, the operator turmns the handle {5} on the bearing foot to lift the latter
As aleady said, the equipment is ._"C__< dismantled for delivery to the as high as necessary to move it from its position to that required for trailing
Customer. The rake can be assembled quickly and easily following the the rake.

easy instructions (see Page 18). Assembly must be carried out on a flat
surface prepared especially for the purpose. Assembly operators must be
cognizant of the installation safety regulations and work with all due care
and attention.

To remove the bearing foot: remove the R-pin (6}, pull out the handie pin
(7) from its seat and take the bearing foot out of its housing (8). Next, turn
the foot anti-clockwise (9), as shown in figure, and re-insert it in its housing
(10). Insert the handle pin in its new seat (11) and fasten it by its R-pin.

The rake, once it has been assembled, can be installed or hitched to a
tractor.

C2 Hitching to the tractor
The rake can be hitched to the attachment of any agricultural tractor. To do
so, the operator must approach the tractor to rake slowly to a position
ésm_.m ﬁ:m ho_:ﬁm ¢an be mmm__< aligned (1), see figure.
IMPORTANT

m._.sm sommm in Sm :moﬂo_._mnmnsama must be m__@:ma with ﬁowm on. Em.. ﬁmxm

‘attachment (drawbar eyes) with- maximum care and attention, 5.

When the tractor is near the rake attachment, the operator turns the handle
on the bearing foot (2) to [ift or lower the pull bar and bring the drawbar
eyes parallel with the tractor attachment holes. He can then insert the

Adaptation to ground of the wheels: on the basis of the height of the
tractor tow hook from the ground, any wheeis (front or rear) can no touch
the ground. To avoid so, it is possible to modify the position of the drawbar
eyes on its support. To do so:

- unscrew completely the nuts that locking
two fixing screws of the drawbar eyes,
shown in figure;

- pull out the screws from their seats and
move the drawbar eyes upward or
downward, as shown in figure;

- re-insert two fixing screws and lock them
by tightening of the relative nuts.

12 - INSTALLATION




LL - AlL3dvS

‘lenuew
SOUBUSIUIBLL PUB 95N 8A0adSal 8y} JNSUOD 0} PasIApE ale NoA ‘lojoel) sy}
Ag psonpoud ssiou suj o) sy (018 ‘synw ‘sbnid Jes) uonosioid oljsnooe
Aue pasu slojaisy) Jou saop Jojelado Syl PaYSNY SI U yoym o) Jojoel
2y} uew) Jaksinb yonlu aq o ARy $1 ) "10JOL OU SeY pue sied [eojusysaw
Buirow sy jo ey ueyl Jeylo sesiou ey ssonpoid oxel |geum Byl

SSaUISION

U 9Yel |2auM ¢ 5 uo ﬁmoma m_mn_m :Omo:bw

PZ«C&O&E_

W noenuBW pue paubisep sem 1t yaium pm.
"mn‘_m_ucﬂw B&mm m£ Ja8r Ec pINoMm EmEa.:vw ay;.asnedeq: Al n__wcoawmzm
e suwieRsip. Fm__.;omvscms_ ayy: sInooo SIUY Yolym: Ul SSoUBISWNOID AU
_ : mEEmBu_a /U eAcwl

ra

UESCIGia]

"$9A0]0 an10310ud Jeom pue suolneossad AIRSsasau (B aye)
pinoys noA ‘Suluuru s aoorl) syl sym wedboyoid syl o eale syl Ul
gjelado 0} posu noA i squiy Jaddn Buipno Jofpue Bulysnio Jo ysu g

‘suonnesaid anp e Buse) op jsnuw
Asy) ‘eale Bupuom axel aU} Ul @AOW 0} pSsU A8y) PINOYS puUB S0UEB]SIP
gjes B 1B deay jsnuw suosiad "pasn Bueg s ) usym eale Bupjuom
ayel ayl Ul sAoW Jo puels o} suoslad pazuoyineun Joy uoiqiyosd g

i

‘fenuety SOUBUSUIRLU PUB @Sh 8uj) peal o] uonebiigo "9

‘Apog
Jojesede sy uo s109fgo Jeupo Jo sojole lojeiedo sl uo Beus jim
U3oe] oy} ¥SlU B S| 2ol ‘se)rjol [9aym Je)s o) sy "Buibbeus jo ysu 'g

‘|9aym sU} 4O Uies] 3y} AQ UMOIy) pue
Jybnes ag Aew uonesado jo pay ay; ul s1o2iqo "sjoalqo Buifyy jo ysu -y

‘ale L Bl Uo pooed s|age| oyl Ag palBAISN[]I SN BY ] PaAISSJo
2q 0] pesu sojni A19ies 8y) noge uoneuuoul alow Alddns pue isbBuep jo
Buiuiem asiseydws s|age} Jejnbueidal syl (9e|q puB mojak) Jabuep o)
puels sj@ge| Jeinbuely ay] (oe[g pue suym ‘pal) uomqiyold 1o (anym pue
anjq) uonebiqo 1o} puels s|aqe| J2IN2JI2 1Byl mouy 0) speau Jojelado sy
‘0] pele|al aJe Aay} sl au) uo Buipuadap Inojoo pue adeys w Aea fay |

“MSL
10 [9A8] 8y} |1E2IpUl pue Jolelado syl Jo UCRUSHE By} oeijge o) paubisap
8JB pue aAJesqo 0} sani fl|jes sy juesaldal s|age| asayt ‘siojziedo
8y Joy Jeises qol 8y oxew o) Jusuwdinbe sy} jo ued juoly uo (ainbiy ul
UMOUS) S[ege| SAISSYPE BB I8y ‘[BnuBll SIUY Ul UOJaNJSUl 8y} 0) Jeyung

‘1epowl ayed
aul ynm sjgneducs jou Jo paaoidde adA) Jou sie jey) sped oleds jo asn -

‘SOUBUSUIBL [2IJUSSSS JO YO -

lenuBW SIY] Ul SUOIIONIISUE BU} POTISIBpUN pue peal Jou sey
Jospue Buiures) Jadoud paaleasl Jou aaey oym |euuosiad Jo uswhodws -

‘el [Enoe syl pue s1o8lgo 0] ebewep 10 sjewlue pue suostad
0} Wiey asned ue2 eyl swdinbs au Jo esn pauooul Jo dadosdw -

1103 AJjIgeI] OU SaWNSse Janjoeinuepy sy

jEnligly 2ouBURiLizLY DUR ash



use and maintenance manual

C3

c4

C5

(Instructions valid only for the BATRAKE 8 model) - before any
movement of the rake, it will be necessary to lift its rear bearing foot,
shown in figure. To do so:

- pull the R-pin that fastens the
handle pin;

- pull out the handle pin from its
seat;

- scroll up the rake bearing foot
until to its iower hole will result
afigned with the one on its seat,

- re-insert the handle pin and
fasten it by its R-pin.

Hydraulic connections

The hydraulic jacks serve to lower and lift the two mobile chassis and, if
available, the central kicker wheel, for setting up the rake in its transport or
working configuration. The jacks
are powered by the ftractor
auxiliary circuit and controlled by
means of the respective lever in
the driver cabin. The piping of the
jacks (fitted with quick-released
couplings, as shown in figure)
must therefore he connected to
the respective points on the
tractor auxiliary circuit.

Removal

To remove the rake from the tractor, foliow the above instructions in
reverse order. The hydraulic connections have to be removed before the
actual rake.

Storage of the wheel rake
The Customer must set aside a large and easily accessible area on his
premises where the rake can be stored. How to store the rake:

park the rake in a safe area set apart for the purpose. The area must
be flat and evern;

lower the front bearing foot, by turning its handie, until to its circular
plate results securely on ground.

(instructions valid only for the BATRAKE 8 model) — lower the
rear bearing foot as follows:

- pull the R-pin that fastens the handle pin;
- pull out the handle pin from its seat;

- scroll down the rake bearing foot until to its lower hole will
result aligned with the one on its seat;

- re-insert the handle pin and fasten it by its R-pin.

detach the rake from the tractor, following the instructions in para-
graph C2 and C3 in reverse order,

place protective material over the rake.

INSTALLATION - 13



ioel Jadoid e Aq (i) payil 2 jim
OS[e SISSEUD sjiqow om] Jo Buiyy oy Jeye :axes oy} uo jussaid s
193yM J3x213 3y J1 - "punciB sy} payono] saey M Yias) j9aum sy}
1ey) o} dn ynalio Alenixne ey jo 18A9] jonuod 8y} uiebe Bupoe Ag
(€) sIsseud aligow axes ay) Jamo] Jojesado auyy ‘uIgeD Jojoel; ayj ul

{(2) seoinep Bunioo| )1 W0y SISSEYD 3)IgoW aLf) oo[un o ‘(1) spJoo
omi ay} Ind o} swy swes sy} je pue ayel syl Jo sIsselD s|gow
83U} Jayun} 8805 0) UnoUId JlNeIpAY AlBIXNe By} jO JSAS] [04U0D
3y} uo Bunoe Ag ‘ssinuiw mey e Jsye pue suibus iojen syl pelg

{(2) seoinep Bupioo} eAoadsal sy woy SISSBUD afiqow om} auy)

g g ooiun o3 ‘(1) sploo
OM} Byl ewi awes
8y} & |ind ‘s8jnhui
M3] e Je)je pue suibus
2y} Lels sojesado ayp
‘uqen Jopen ey u|

uid-y sy Aq ) usysey
pue (g) 1eos mau s
ul wd a|puey sy} pasuj

FONVNIINIVIA -

(9) 1eas sy woy (g) uid sjpuey ay; 1no |ind pue
{¥) uid-y ayy alojelay) Ing "eoinep Al9es ajelnosse ay) Buiaowsal
Aq Buuemol s) moj[e :ayes ay) uo Juasasd Sl [eaym sayay sy §i B

Aem
Bumolio) eyy ul uopeinByuos Buiyiom a8y} oy jsnw juswdinbs ey -

‘@er ay) Buisn aiogeq Buimoljo) sy op Usy; pinoys Jojessdo ay)

‘eale Buppom ayy uj " axel ayy Buiaopy, Buipeay sy; tepun zg ydeBeled
Ul suononuisul ey o} Buipioooe ease Bupiiom sy 0} USXe) aq JSNW aXe! 8y 1
asM pue uoneiadp

"suolipuod obriols 1o Jayyeem Jood Agq Aem Aue up pabewep usaq jou
Sey )l Jeyr pue uonipuod joaped Ul si | alns axew ‘Ajaoeul o pouad
Buo| e ssye soines o) pauinal o =i 2 pnoys sjoN ‘ydelBeied
9A0RdSSI B} Ul PaquUOssp $X09yD SoUBUSIUBW Allep oup wioped -
PNy Ajgunoes ale
pue uoisod papusiul JBy) Ul S1e exel 8y} Jo sued BU) (e sins ayew -

-1010e4) au} 0} papy Aluadold si axel 3L} 8ins ayeuwl -

‘sx00y2 Areununaid Bumoiio; syy ulopad pue Joyoes al} o} BulyauH,
20 ydeibeied u pue esn, Buipesy ey} Jepun zg Ydeibeled ul paquossp
suopnedaid sy} ode} sAempe plioys noA ‘iojoes syl Buiues alojeg

‘aed oy} pue sidoad
Jayjo “Jojesedo au) Jo Ajsjes o) ainsus o} si siy | ‘suonenbel Aages e pue
S|2qE| S} UC 950U SB ||om SE [ENUEL SIY) Ul SUORONJISUI 8L |je poojsiapun
Alini pue pess saey alojelsl JSNW lojesado sy| -uonesedo pue asn sy
ut paule. Jojesado Jnpe psjnis B Ag pasn aq isnw axel oy ‘ples Apeale sy

"‘souewLopad pue enusjod
[N @Xel oy} Jo osn axew pue pisld yby ainsus o) Aem Ao 8y} osje
S1inq sjuspiooe ploae sdipy Ajuo Jou axel 8y} Jo asn jewndo pue 2qeung

14

A}

uopeuwnojul Aleujunjoid La

4SSN PUB NOILVHIdO

R SO UBTETED PR e




usae and maintenance manusl

Note:  If necessary, it is possible fo fower just one of the two
mobile chassis. To get it info its particular working
configuration, shown in figure, it will be enough to pull
only the cord attached fo the locking device of the mobile
chassis that the operator intends to fower. In the same
way, if the kicker wheel is present on the rake, the
operator will can decide to work with or without if. To do
so, it will be enough to remove its locking device (as
described at the point a) or to leave the equipment in the
fransport configuration.

D2

1 qux_sm,‘u_.onmmm AmEmE_:ﬁ

The wheel rake is ready for the working process since its wheels
(respect to the tractor advancing direction) have already a determinate
inclination.

After which, the operator gets in the tractor cabin, starts the engine,
releases the parking brake and can begin the working process.

The rake is extremely easy to use in that it just has to be hitched
onto the tractor and then trailed in the required direction. In this way,
the teeth on the wheels are pulled along the surface of the ground as
the rake is trailed and by turning effect of the wheels form regular
and uniform heaps of hay or forage called swaths or withdraws.

Note: as already said, it is
also & possible to form
lateral swaths when
required for particular
working process. See
the previously para-
graph D2 (step c} to
bring the rake in this
working configuration.

The additional central wheel
(called Kicker wheel) serves to
move the hay or forage in the
area where the swath is formed.
Such wheel can be installed only
in the rear part of the fixed
chassis. It is supplied with an
assembly kit and only on request
{optional}.

So as for the mobile chassis,
during the working or transport
phase, also it will be lowered or

,__#ma c< a proper jack.
IMPORTANT

For the change direction i
will be not to lock the mobile
chassis nor, then, to pull the
cords of the respective
locking devices (3). Since
these devices have been
designed and built with a
particular extension of their
hooks (2) just to do as final

“._.:m qmoHQ B:mﬁ”..cm”..u <m: __._ m

MAINTENANCE - 15



‘Uoneurjour Aisnoiaasd Jisyg sISsBeYD
SMqow oLy e aAlb o] spol-an sAnoedsel Sy} uo uey) e Of

‘uid Alejes sanejar sy Jo uoneolidde ay; pue uid sjpuey
24} Buesu Aq uonisod siy; Ul peX00| pue juiod pauinbas sy
1e pajnd Ajjenuew aq jpm (sieeym auy papniour) SISSBYD I)goWw
SW Uoum sy jess sy woy (@) uid sjpuey sy jno lind pue
(9) ud A)sjes ay; anowal 0} ybnous aq jim 3 "puey Jaylo sy} uo
Usy} pue puey auo sy} U0 a10Jaq pue Aem swues Ul Ul sisseyn
Sllgow s} uo Bunoe Aq pauieqo sq im UoIsusIXa 21doosaa) By

‘uondaNp palinbal Jojoel) 8y 0 10edsal uoneujaul
Jisy) psbueyoun anes| 0js e os SISSBYD 9[lqowl ay) 0 uolsua)xs
Jidoassla) ay; Buiseasou Ag peuyipow ose aq ues uoneuloy
Ujems ay) :sisseys ajiqow syj fo uoisuaixs oidossaja]

‘uoneuljoul sy jo Buiseasour ayy sauwIiep
Buiusdo sisseyo 8llgow oy} Apusnbasuos pue pamalosun
Sl pol-an 8y ‘(aunby ses - g) 1oAR] 8y} uonoaiip ausoddo
u Bupejos Ag -uoneurow S jo Buisesiosp & os pue a2insoj
SIsseud sfiqow ey Buuusiep pemaios s pol-on aAoadsal
ayl ‘(aunby sas - y) SIBAS| Jo suo asimjooe Bunejol Ag

‘@InBiy U umoys
'spos-al} Bunsnipe sysodde Y1 Jo s1oAl| Byl uo ‘Aem awes
BUJ Ul ‘susmsiul SN [lim Jojeiado oy} ‘uoncaip pannbal loey
3y} 0} edsas sIsseUD Bjigow By] Jo uoneuoul sy Jsnfpe o)

‘abie| alow UOUBLLIO) Lpems e os pue ese Bugsearey ayl jo
Bursealsap e spuodsaiion SISSBUD 8[IqoW sy} JO uoijeuloul Jouw
E e Jey} oS ‘uoilewlo) yiems sy payipouw sl ‘uojoanp palinbal
101081} Uy O} Josdses ‘sisseys sjgowl 3Ul JO uoneuoul ay)
Buiseasooap Jo Bursesioul Aq :sisseys 9fiqow ayj o uoneuldu] .

uonewloy ylems ayj Jo usunsnipy z'zq

'GD ydesBesed u) uanib ale suojonnsul sbelojs ayey

‘eale Buiyed
S1 0} Jojoea) syy Buiuinial slojeq uoneinByuos uodsues sy o) ael
BY} wimal jsnw ay ‘Aep oy Joj yiom peysiul sey Jojelado auyy usypa

‘PleOqUsER 8yl Woy shay oy} srows.

-uonisod |enau Ul JeAs| Jeab ay} eogd

-¥elq Bunyied sy ebeBus

-auibua Jojoe) ay; yo youms

shemie 1snw Jojesado 8y} (s8uo Hoys uana) SHEBIY YIOM 0] Jol4

'ss820.d
Bunpom ay SNUILCD 0} ‘BigejieAe J| [saym 12301 By} Ajjenjusas pue
'SiSsEUD oftqow auy JOMO| UBD Jojelado sy ‘uondalip BuiBueyo Buy

‘sieq pgl uey) foddn oqg jou sunsseud
Jlneiphy Bupessdo sy ey Agdea

ISt jim sojesedo oy ‘saoinep Bunjooy W HADNY(J q

410q 10 suo sbewep jou o3 Jopio yf

‘SBINUIL M3) B UIym
SpIo2 ey} sswy omy find o) ploae 01 Ajusnbasuos pue ‘Uoizoauip
abueys sy Buunp ‘sIsseyo sjiqow ey Jo Bunamo| ay; pue Bun
ay] yoinb pue |eonoeid aiow eew 0} Jswlopad useq sey uopnjos
yong 'stsseyo agow yoes jo ()) sbed sAleal 1e julod poddns pue

BB aDUBLSRERIL DUE 2en

ol




yse and mainienance manual

TELESCOPIC EXTENSION

D2.3 Adjustment of the wheel ground pressure

Single and double wheels: in order to uniform the wheel
ground pressure it is necessary that the mobile chassis, on
which the wheels are installed, are parallel to the ground. To do
so, the operator will must adjust the tension of the springs
present on the lifting jacks of the mobile chassis.

Therefore, on each jack to
locsen the lock nut (3) and
then to act on the relative
adjusting nut {2).

By screwing the nut in A
direction, the spring is
compressed and than it
causes a decreasing of the
wheel ground pressure.
Instead, by unscrewing the
nut in B direction, the
whee! ground pressure is _
increased. — Tighien again
the fock nut (3).

Single wheel: they are equipped with a proper device adjusting
further them ground adaptation and so in independent way.
Such adjustment is performed on an apposite spring device,
shown in figure. By rotating clockwise the device 1, that is by
screwing it, the pin 3 is [ifting and in turn it compresses the
spring 2. This compressing causes a decreasing of the wheel
ground pressure. By unscrewing the device 1, the pin 3 is
lowered causing a spring decompression and so an increasing of
the wheel ground pressure.

Note: if if is necessary to reduce
at the minimum the ground
pressure of one or more
single wheels, the 1 device
can rofate to a certain
extent, because its rotation
is impeded by the spring
(fig. a).

To rotate further the 1
device, to proceed as
follows:

a. Remove the handle pin locking the wheel fo the
chassis, before pulfing out the relative R-pin (fig. b);

b. Rotate upwards the wheel so to lift its spring too (fig.
c);

MAINTENANCE - 17



- "SYE9] 10} {00] O} POOM i0 pIeoqpIes J6 20eid € piie lioraeioid
SPIS Uim sesselb. fisges esn eiojasey)- jsnw nox suonoayur. snouas
8sneo pue ups ybnoayy: LINg 'S3|0Y B|qISIAUL . AjlenpiA ‘Aun 4o 1o Mes) ued
piny sy} se piny pazunssaud o syes| o) Bupiosys usym aieo enxe axej

‘eusiew Jayio Aue pue sjoo) ‘syiop Auip ‘eseal
o ‘Jeyem Aue jo eoie sy ieo[o sheme ‘snedas 1o SouBUSIUBW Yy

laanpenuey
3y Aq papuswwosal Jo paacidde 2dA) aie JeU) sued aieds asn Auo -

-youaum B Jo peaisul
sJ91d Jo ‘Juabislep jo pesisul jonad asn jou op ‘68 ‘esn sadosdur o)
Ind aq ‘siojesaLy J0u JSnw uswdinbg ‘suopeinbai uonuanaid juspiooe
SAREIR) UM S0UBPIOOOE W pasn eqg Jsnw 0UBUSIUIBWE 1Oy SlO0] -

‘preoqusep sy
oy paaowias shay auy pue Jo auibus sy ‘paydde averq Bupued sy
Ui ‘|ispuels Je Jojoel) syl pue uopsod 9lqess e uj Bulpues ayel s
YA "80BLINS JY) [[9M PUB JEY) B UO N0 palIeD 9Q Jsnw soueusjulRW B -

el ay) 03 sbewep jusasid uen pue flees s jojeiado 8] sainsus
SIL >uom Buiniels siojeq pieoqusep Jopen syp uo uosod juauiwold
e u ubls ssaibosd u ddueUUIBRK, B |EISUl JSnWw Jojelado sy -

1B} INOYIM |enuew Siy) ul SUCI2NIISUT 84} MOJlo) pue
pesa: shemie Jng ‘suoe Aowsw SIY U0 AjaJ JoAsu Jsnw Jojesado ayy -

‘paucdisod

10 paysiujun ys| oq Joasu Jsnw suedsd pue soueusueWw B -
'$3|NJ BSBYI MOJJ0] JShLU

‘afe Buniom jo uediuyoe) payienb e ag 1snw oym ‘Jojessdo 8y ‘ebewep
40 st nouyim Ayoedes pue Aousidiye Buniiom exes sy urEjurew ues
JBuosng syl Aqg Alsnonpisse Pamojlo} §i ‘sinpayos sy s)s9) [eUOOUNy
Uo paseq s|npayos eoueusiuewWw ayel e dn UMeIp sey Jaimoenuely sy
sucponIIsul asueUSUIR

JONVNILNIVIA

'PEXI BUO B 0] SIssBYD
oliqow suy3 $3400) uiebe [m (eunby ul umoys pue sisseys yoes 1o}
BUO ‘OM] BJe BUoL) BsNLYaq) MBI BARdadsDl 8y} jo Buusyby ay)
‘Bunioo sy sersuss Aeme I4BU 1snwi fim Jojesedo a3y} ‘soueies]
SR B sI il sisseyo aAoadsal au) Jo sueingn; sy usamjaq J| “pexy
BUOC 3Ly 01 paxooy Ajpibl Ynsas shempe oq jsnw sisseyo s[Iqow sy
Sisseyd afiqow ay} jo Bunjoo 'zg

‘uid-y eAperas oy pue urd aipuey sy} Buruosuy
AG ¥ Xoop pue sysseyo eym 8L} fomoy webe o usyy
‘(p'Byy) dejs paunbes ayy mun 8OIABD | oy} 8110y D

8L




use and maintenance manual

E2

Programmed maintenance

Programmed maintenance is purely informative and depends on normal
operating conditions. It may therefore differ in relation to the type of
service, working environment (which may be dusty), the season, efc.
Maintenance should be stepped up the tougher the machine operating
conditions.

E2.1 Preliminary check
Before using new wheel rake, it is necessary to lubricate the shaft
using grease zerk 1 (see fig. Below). Repeat the lubrication every

week.

E2.2 Daily checks
Checks to be carried out on a daily basis before starting work:
- check condition of all the fittings (tightness of connections,
condition of sleeves and leaks or overflowing of hydraulic oil);

E2.3 Checks on a weekly basis or per 50 operating hours
Checks to be carried out on a weekly basis or per 50 operating
hours:

- check condition of all the labels;

E3

E4

- check condition of all the fittings (tightness of connections;

- condition of sleeves and leaks or overflowing of hydraulic oil);
- check the fasteners and safety devices are all fitted and in
good condition;

- make sure all the nuts and bolts are properly fastened;

- check condition of the entire structure.

Lubrication

To top up the greasers, remove their protection caps (if
present), remove all traces of dust and then use the pump
to inject the grease. Afterwards, use a cloth to remove any
excess grease on the greasers. Use a brush to apply
grease wherever there aren’t any greasers. Use only the
type of grease recommended by the Manufacturer. All the
top-up points are marked with labels like the one
jllustrated.

TOP UP
POINTS

GREASERS

Use only the type of grease recommended by the
Manufacturer. All the top-up points are marked with labels

like the one illustrated.

W_q__.o__m mw&.u.__nm___:mu?_ ;_._ﬂ_m.__m".ﬁnﬂ_w forbidden to'dispose of il lubricants, filter
cartridges ‘or: other noxious ‘materials in the environment.:Comply: with all

Replacing a wheel and/ or
its teeth

Wheel : if you need to
replace a wheel, fully undo
the six retainer nuts (1),
undo the respective screws
(6} and remove the wheel
from its coupling (or hub).

Put on a new wheel, do up
the six screws and then
also the respective nuts.

B

7
J—

WY )
~2))//"" MAINTENANCE - 19



"8010} Ul uone|siBe| [euoeu
PoleIoossSe aU) yim aoueldwod Ul Jo pasodsip ag SN S[elSjewl asay

sopseld -
Jaqgnu -
lloonnesphy -
uoa -

o8 -

‘aJe [esodsip pejebeibes Jo) apise
195 84 pINoYs pue axel ay] dn sxewl JBY) S|EUSIEN [esodsIp J0j JUSS usym
JUSLWIUOIIAUD B} pue sjewiue ‘suosiad o} ysi Alejes e esod pinod jey)

sued j[B SS8|uIey a3l 1SNW NoA ‘80]AI8s JO In0 paoeld Si aXel SU) USUAA

s|elaje Jo [esodsip :uonijowap suyoepy

"Bjge] @y} Ul peLoUsl
jou_sjqnosy 10 syne; Aue jnoge Jaimpoejnueln 8yl JoBjU0D 930N

|eas ay; aoejday

adid sy} @zeanbg

(298 N0 UIOAA

UOJOSULIOD MO|S

80| 1O

|[oas) 1o dn doy

sadiy
soe|das pue yosyn

J9}|4 eoeyday

MO| [8A9)] IO

paysnio sie sadig

pabbo|o s Joyi4

10 paleayIsr0

93

s|eas aoe|day

1o
ulom aJe $[eas yoer

uanib Jou
$1 PUBLLWIOD BU) USYyM
uaAS arouw syoel sy

HNoUID

alinedpAy syp Ul e
Aue jadxe 0 ‘syoef
sy} Buisn ‘senuitu
M4 B 10§ peo| ou

je duind ay} sjesadQ

)] gfe3 le}
olineipAy oy} uj Jiy

Apuspiuiau
anow Ajuo syoel sy

Jayy aoedey

dwnd soe|dey

Buidid aseiday

j@Ag| |lo dn do

pebifoo st Jayig

pabewep
s| dwnd o) nespAy

pafewep s1 Buichd
WwalsAs snelpAy

MO] [9A8] |10 NeipAH

pucdsal
10U $80P PUBLLLIOD
uoneanoe yoel ay

fdunooysa|qnold] sg

‘SINU aAoadsal pue
SMBI0S Jaulejal oM ay) dn op uay) ‘sied By leIsUIB ‘UYIes) MaU SU) Ul Ind

‘yi@a] pue alejd sy sAowal
UBY} UBD NOA () SMa10s aaioadsal sy} pue (Z) sinu Jsulejal om) auj opun
Alin 's1u3 op o) (¢) Syeld Joure)al aanoadsal By} SAQWSS 1SN NoA (uaxoiq
Jo wom Buiag) yiesy ay) Jo siow Jo suo soejdal 0} padu noA i ypesL

IERLEW SOUBLSIHELY DU 530




Assembly n° 01
BATRAKE 8

A) Connect the drawbar Pos. 2, to the carriage
Pos. 1, using the four M16x45 T.E. screws
Pos. 3 and M 16 self-locking nuts Pos. 4,
inserting the eye-bolt Pos. 5 in between the
two parts.

BATRAKE 10

B) Connect the drawbar Pos. 2/A to the L. 500
extension Pos. 6 and carriage Pos. 1, using
the eight M16x45 screws Pos. 3 and M 16
self-locking nuts Pos. 4.

BATRAKE 12

C) Connect the drawbar Pos. 2/A to the 11300
extension Pos. 7 and carriage Pos. 1, using
the eight M16x45 screws Pos. 3 and M 16
self-locking nuts Pos. 4.

(7) BRAKE IND. 1211300




6 "s04
sjnu - Bunpool-yes gy
N pue zi "sod smaios
3L 0CLXoLN  omy
Sy} yum uo 1 usisel
pue || ‘sod Buydnos

{egaap  8yy  qesu(q

‘b1 'sod uid Ajgjes

Y} yum uid sy} usjse
‘€L sod ud G @
3Ul yum uo y Buiuslse;
‘6 'S0d sInu sy}

Uo usisej pue g 'sod

sEayM omy ayy jiejsul (g

‘Alingess jo jseiau
3y} ur punoib ay) uo
1S3l {i}s 1snw JegaAlp
sy} jo ped oy syl
(10N ATENISSY
339) punoib
Sy} snoge tegmelp
yum  pany  Apease
aulyoew sy} esiel

Song yi-yo) e Buisn (y

0l "sod 3004 8y} Jeisu| (9

e

20 .U Alquassy



Lubricate before
Assembly n° 03 inserting

A) Insert the inner left-hand frame arm Pos.
15/A, in the left-hand frame arm Pos. 15
and fasten it with the @ 25 L.135 pin Pos.
21 and latched plug Pos. 22.

B) Install the left-hand frame arm Pos. 15 (with
the inner part Pos. 15/A already installed),
fastening it onto the carriage with the @ 40
L. 222 pin Pos. 16. Fasten the pin with the
@ 6x60 elastic pin Pos. 17.

C)Insert the @ 19 L. 94 pin Pos. 18 in the
articulated support of the stem of the
hydraulic cylinder Pos. 20.

Fasten the pin with @ 6x36 elastic pins
Pos. 19.

Y



144

'1€'s0d 9LIN

INu Bupjoo| J|8s pue ggsod MaI0S ‘GESOd
uid yum uaise) pue Jeys uo Gg sod |04 Uesu|
"ZLIA Inu Bupyool yjes ypm usysey

pue ¢°sod Yeys uo yge sod buuds pesy| (g

VO's0d OLXgN

SMBI0S
y 8y} Buisn swely uo _g¢ aeld usiseq (v

V0 .U Alquassy



Assembly n° 04

A) Fasten the spring on the
frame with the spring
coupling Pos. 31. Insert
the spring Pos. 30 in the
hook Pos. 29. Insert the
locking hook Pos. 29 in
the pin onto the frame
Pos. 23 and fasten on the
M16 self-locking nut Pos.
25 and the @ 30x3
washer Pos. 24.

B) insert the screw fastener
Pos. 32 in the frame arm
and fasten on the M16
counter-nut  Pos.  33.
Tighten on the screw at
Pos. 32 as firmly as you
like: very tight = a firmer
frame, less tight = a more
flexible arm-bearing
frame.

C) Fasten the screw Pos. 32
to decrease the play
between the tubes.




14

‘'eg'sod gy 1eysem
pue vygg 'sod g Inu Jslunoa Buisn
vGg'sod Buu junow 1eAoo |ejuss uQ

"1 G's0d siaoeds uojAu
ussmiaq ul Ind ‘¢S 'sod gy siaysem
Pue $'sod QEXgN J1 SMBIOS YIm uo)se
Pue awely uo zg'sod 19A00 Junop (v

(wue s[buls pue sjqnop) z}-01-g oyeneg
VS0 .U Algwassy



Assembly n° 05
Batrake 8-10-12 (double and single arm)

A) Install the LH and RH raking wheel frame, Pos. 46 (double arm model), Pos. 46/A (single arm model). Fasten the frame with the & 30
L. 148 pin Pos. 42. Fasten the pin with the @ 6x50 elastic pins Pos. 44. Install the M8x1 greaser in the pin Pos. 45. Install the two @
30x17.4 L.82 spacers Pos. 41 and fasten them on with the M14x120 T.E. screws Pos. 39, @15 washers Pos. 38 and M14 self-
focking nuts Pos. 40.

B) Install the stabilizer Pos. 47 and fasten it on with the @6x50 elastic pin Pos. 44. Fasten the other side with @25 L.96 pin Pos. 43.
Fasten the pin with @6x50 elastic pins Pos. 44.

Batrake 10-12 double arm, Batrake 8-10 single arm

A) Install the 70x70 L. 700 square-shaped frame joint Pos. 49 Fasten on with T.E. M16x100 Pos. 51, @16 washers Pos. 50 and M16
self-locking nuts Pos. 52.

B) Install the 80x80 square-shaped front frame Pos. 48. Fasten on with M16x100 T.E. screws Pos. 51, @16 washers Pos. 50 and M16
self-locking nuts Pos. 52.

Batrake 12 single arm

A) Install the 70x70 L. 700 square-shaped frame joint Pos. 49. Fasten on with M16x100 T.E. screws Pos. 51, @16 washers Pos. 50 and
M16 self-locking nuts Pos. 52.

B) Install the 80x80 square-shaped front frame Pos. 48 Fasten on with M16x100 T.E. screws Pos. 51, @16 washers Pos. 50 and M16
self-locking nuts Pos. 52.

C) Install the 70x70 L. 700 square-shaped frame joint Pos. 49. Fasten on with M16x100 T.E. screws Pos. 51, @16 washers Pos. 50 and
M16 self-locking nuts Pos, 52.

D) Install the 80x80 square-shaped frame Pos. 53. Fasten on with M16x100 T.E. screws Pos. 51, @16 washers Pos. 50 and M16 self-
locking nuts Pos. 52.



8¢

wJe ajqnop o} ayeseg

P/
g

s

wue ojbuls pues|iqnop z|-QL-g @yeneg

awrely
sy} Buijguiasse
& aloyoq ued Jauul
2y} sjeaiqn-]

v 9§

G0 U Alquiassy



Assembly n° 04

A) Fasten the spring on the 24 25
frame with the spring
coupling Pos. 31. Insert
the spring Pos. 30 in the
hook Pos. 29. Insert the
locking hook Pos. 29 in
the pin onto the frame
Pos. 23 and fasten on the
M16 self-locking nut Pos.
25 and the @ 30x3
washer Pos. 24,

B) Insert the screw fastener
Pos. 32 in the frame arm
and fasten on the M16
counter-nut  Pos.  33.
Tighten on the screw at
Pos. 32 as firmly as you
like: very tight = a firmer
frame, less tight = a more
flexible arm-bearing
frame.

C) Fasten the screw Pos. 32
to decrease the play
between the tubes.




o9¢

‘£6'sod gy Jeysem
pue oG 'sod g Inu Jaunod Buisn
vsGg'sod Bul junow JBA0D elUSO UQ

"1 G sod sisoeds uojAu
usamiagq Ul Ind ‘€5 ‘sod QN SIoysSEm
pue psod OEX8IN J1 SMSI0S YIm u)se)
pue awels uo zgsod Janoo junop (v

(wae sjBujs pue sjqnop) z1-01L-g axeljeg
VS0 .U Alquiassy



W
&

=1
V]

-8
o

—
X
@,
5
2
)

0

-

3

% wLie a|buls g axeljey

GO U Alquiassy



AN

9G

0¢

LG "S0d Jesealb |Xg|N ay) |lejsu| (g

"0G "sod uld Ajajes Buuds pue GG "sod

ud GL@ 8yl yum uo usise) pue Buiysng
Wie 8y} Ut $G 'sod Wlie s|qnop oy} uasu| (y

wJe ajgnop yiim ayeldjeg

90 .U Alquiessy



Assembly n° 06.01

Batrake with single arm

A.01) Insert the spring clip Pos. 59 in the
arm slot.

B.01) Insert the adjustment handle Pos.
58 in the @17 hole and screw it into the
spring clip Pos. 59.

C.01) Fasten on the handle Pos. 58 with
M16 nut and counter-nut Pos. 60.

E.01) Insert the torsion spring Pos. 61 in
the arm Pos. 54.

F.01) Insert the arm Pos. 54 with pre-
assembled spring in the arm bushing.
G.01) Place the end of the spring Pos. 61
on the clip Pos. 59.

H.01) Fasten on the arm with the @15 pin
Pos. 55 and safety pin Pos. 56.

1.01) Install the M6x1 greaser Pos. 57.

Adjustments: lift the pin Pos. 59,
screwing down the crank Pos. 58, to
decrease the weight of the raking
wheels on the ground.




AN

v dajs ur suoponasul ay3 Buimo||o)
G9 'sod s[@aym Bupjel HY 8yl pesu| (g
89 S04 Shu |eucbexay
wnipaw QLW pue /9 ‘SO4 sioysem
Payo0} OLW ‘99 'sod smalos 'J |
GZXOLIN Uim gny syl ojuo wsy} usiseyl
pue g 'sod s|gaym Buiel H ayl lelsul (v

¢i-01-8 ajedjeq

10 U Ajquiossy



Assembly n° 08

Batrake 8-10-12
A) Connect the two @1/4 L. 240 hydraulic
pipes Pos. 74 to the two hydraulic
cylinders Pos. 69.

Batrake 8
B) Connect the @1/4 L. 3.300 hydraulic
pipe Pos. 73 to the two hydraulic
pipes Pos. 74.

Batrake 10
C) Connect the @1/4 L. 3.800 hydraulic
pipe Pos. 76, to the two hydraulic
pipes Pos. 74.

Batrake 12
D) Connect the @1/4 L. 4.610 rubber
hydraulic pipe Pos. 77, to the two
hydraulic pipes Pos. 74.

Batrake 8-~10-12
E) Install the hydraulic pipe support Pos.
75

Important! Tighten the hydraulic pipes with care to avoid oil leaks.

Adjusting the hydraulic cylinder spring (part A)

DETTAGLIOA

Screw on the spring retainer Pos. 71 to decrease the weight of the LH and RH raking wheel frame on the ground.

To adjust correctly, screw on the spring retainer Pos. 71 by 2 mm at a time.

.
71~



‘pasiel si [gaym Buies syl yoiym e paads ayj jshipe 0] g "SO4 Ma.0s 8310y} 8] ussoo) Jo us)ybl] (H

'0C "30d sinu X3y QLN pue ¢

'SOd SMOIOS "' | GZXOLIN BU3 UlM ‘ZL "SOd WU [9SUAA I9XOIY S} OJUO €| "SOd [9aym ay} usjse (9

g—.ﬂlﬁlﬂ

‘uid Ayages oy yum eoeid ul uid Jepe| sy usise 'gl 'sod uid ay) Buisn g ‘soq Huidnos poddns

|92UM 19X0D] Y} OJUO Z| 'SO4 WIE [93Um 1a¥01 ay)

usjse) ‘peol sy} uo adinep ay) Buipodsuesy usypn (4

‘Aem Jaylla gg "Sod sinu ey Buiuin) Ag

punolif ay} uo |saym Jaxon ayt Jo yblem ayj 1snipy
"UOH3UN} INU-ISIUNOD YIIM OZ "SOd SInu

OLIN oM} pue Lz 'sod Buu Buidweo paziueaed sy
Buipesul ‘Z| "sod |[9aym IO 8yl OJU0 pus Isylo
8y usiseq 7 'sod buidnoo poddns jaym Jxomy
8yl uo gz "sod Buuds uinjal sy jo pus suo uslse
‘L1 "s0d Inu Bupjool-yes yLIN

PUE Q| 'SOd m8I0s "J' | 0OX¥LIN UM Uo usiseq 'Z)
"'SO¢ ULIE [9aUM JOX3ID 3Y) JO JUol) 8y} OJUo '/ "sod
(wa3s) sspuljha oynelpAy ayy Jo ped 1uoly ay) usise
"L L "s0d InU Bupjool-§es LN 8y} yum aoeid Ui 3007
"/l 'sod sleoeds X6 'pLxQz oM} oy Buisodisiul
'9L's0d Me1s ‘I 00LXPLIN UNm UO udlseq g
'S0 Buijdnos poddns [paym 1921y 8y} 00 '/ S04
(peapiing) JapuliAo oynelpAy By Jo oeq sy usise
‘Gl 's0d suld oisefe OpXgQ

om] 8yl yum uid sy} uo usised | 'sod uid Buidnoo
wie ay) Buussur ‘z ‘sod Buidnos uoddns [paym
183013 8y} U0 7| 'SOd WIE |93aym ISXOD 3y} |[esuy]
"t 'S0d sInu Bupjo0]-}iSs gLIN PUB £ SO SMaI0s
‘I'L SPXOLIN 9SN L S04 Swely ulew 8y} Ouo
Z 'sod bBujdnoo poddns [@aym ooy oy} usjsed

3

(a

o

(g

(v

2>

(AVNOILJO) 129YAA 19X21Y ZL-01-8 9)eljeg

60 .U Alquessy



Spare parts

When ordering spare parts please make photostats of this order form, fill out and mail or fax it directly to us at this address:

ENOAGRICOLA ROSSI srl - Caizolaro di Umbertide - Perugia - Italy
Tel. 075/930 22 22 Telefax 075/ 930 23 28

enorossi@encrossi.it - Info@enorossi.it

http:/fwww.enorossi.it - www.enoagricolarossi.it - www.enoagricolarossi.com

To ensure prompt assistance and replacement of parts always supply below required information, thank you.

Company name

Invoice address

Country

Destination of goods
If different from above

Pos.

Code number

Description

Quantity




9¢

€€501L061 "PO2 suowl} ; ¥vg T1Nd — | EJoAe]



Tabella 1 — PULL BAR / timone cod. 19010533

POS. CCDICE DESCRIZIONE DESCRIPTION MODEI.

01 18032090 Telaio di traino PULL BAR BATRAKE 8
1/A 18032092 Telaio di traino PULL BAR BATRAKE 10-12
02 18032015 Aftacco di traino PULL LINKAGE ATTACHMENT

03 18032173 Piede di appoggio JACK

04 18032174 Telaio prolunga L. 1300 PULL BAR EXTENSION L.1300 BATRAKE 12
4/A 18032175 Telaio prolunga L.. 500 PULL BAR EXTENSION L.500 BATRAKE 10
05 12120104 Spina @15x198 PIN

06 3040202 Coppiglia SPLIT PIN

07 3011295 Vite T.E. M16x130 SCREW TE M6X130

08 3020204 Dado autobloce. M16 SELF LOCKING NUT M 16

09 3011645 Vite T.E. M16x45 SCREW TE M 16X45

10 18032170 Passa corda ROPE PASSES

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25




8¢

"po2 ozzow | gNH — Z BJOAE



Tabella 2 - HUB / mozzo cod.

POS.

CODICE

DESCRIZIONE

DESCRIPTION

MODEL

01

3040114

Copiglia

SPLIT PIN

02

12860001

Anello di tenuta 25x54x2

DUST COVER 25X54X2

03

12240119

Cuscinetto rulli conici 30205

BEARING 30205

04

12150103

Mozzo

HUB

05

3080101

Ingrassatore diritto M8x1

GREASE ZERK

06

12240118

Cuscinetto rulli conici 30204

BEARING 30204

07

3020210

Dado a intaglio M18x1.5

NUT M18X1.5

08

12360001

Parapclvere

DUST COVER CAP

09

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25




or

"POD @9LJBUEPUE B]13)S / TITHM IMVY — € BloAE]



Tabella 3 - RAKE WHEEL / stella andanatrice cod.

POS. CODICE DESCRIZIONE DESCRIPTION MODEL

01 3010105 Vite TTQST M10x25 SCREW TTQST M10X25

02 18030416 Placchetta PLATE

03 18030415 Dente stellare “VICON” VICON TOOTH 6.8

04 18031113 Anello per stella EXTERNAL RING

05 12160101 Flangia per ruota stellare CENTRAL FLANGE

06 3020224 Dado esagonale conelox M10 HEX NUT M10

07

08

09

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25




|
Is 25 €5 ¥S

[44

¥€501061 "PO2 9jenUdD 0d10d f AQOT NIVIN — ¥ BloAE]



Tabella 4 — MAIN BODY / corpo centrale cod. 19010534

POS. CODICE DESCRIZIONE DESCRIPTION MODEL
01 18032710 Telaio carrello B-Rake CART

02 12060803 Perno shodo orizzontale PIN

03 3000101 Ingrassatore diritto M8x1 GREASE ZERK

04 3080104 Spina elastica @6x60 SPRING PIN 6X60

05 18032177 Perno di collegamento PIN

06 3080113 Spina elastica @8x50 SPRING PIN 6X50

07 12310707 Manicotto per fre punti TIE ROD

08 12170108 Ruota TIRE

09 18032151 Cilindro idraufico HYDRAULIC CYLINDER
9A 18032358 Cilindro idraulico completo COMPLETE HYDRAULIC CYLINDER
10 11010633 Molta SPRING

11 18032178 Perno alzata telai PIN

12 3030161 Rondella @14 WASHER 14

13 3020203 Dado autobloce. M14 SELF LOCKING NUT M14
14 18032150 Distanziale SPACER

15 18032179 Braccio porta telaio interno FRAME HOLDER

16 3011311 Vite T.E. M14x120 SCREW T.E. M14X120

17 18032735 Perno PIN

18 12310312 Perno con maniglia e coppiglia a scatto PIN

19 18032181 Vite di fissaggio M16x50 SCREW M16X50

20 3020312 Dado esagonale M16 HEX NUT M16

21 18032376 Braccio porta telaio esterno SX FRAME HOLDER

22 110105635 Molla a trazione SPRING

23 18032154 Gangcic di bloccaggio HOOK

23A Gancio di bloccaggio Mod. italia HOOK MODEL. ITALY

24 3020204 Dado autobloce. M16 SELF LOCKING NUT M16
25 3030175 Rondella @16 WASHER 16

26 3011242 Vite T.E. M8x25 SCREW TE M8x25




144

9EX9 NId ONIHdS 9gxg eonsels eulds Z0L080€ g

aping BZZaInJ|s Ip oulpald Jad eping Z99Z£081 vG

GHXOLIN 31, ma1og SEXOLIN 31 SUA G9OLLOE €5

ogxeg ud Jjids 09xe@ el biddon L0ZOr0E 4]

SZL 123 Uid GZl1Z1 "q euds £050Z12) LG

(8 IMvHLvd Aluo) JOvr (8 IMVYYLvg Jed ojos) BZZaIN2IS 1p ouIpald £992£081) 0S
TI0HOS W.LIAW 133HS OJUSWILIODS Ip BIBILUET Z1EZE08L 14
9LXOW 13SdL MIHDS 9LX9N 13SdL BUA Z08010€ o
1704 oliny £LE2E081 Ly

Nid ONITION O|jnJ ojUSWRIOl0) Ol ¥.£2£081 av

O HASVIYD 9N si0jesselbu; Z0L060€ St

ZLW LON ONIMDOT 4738 ZLIN ®JUB220jqOINE OpeQ 2020208 a4
ONINdS 00LIED B BJIol ££90L0L L £

LdYHS ONIQIS B|OAB.LICOS 0IBqlY 8/£Z£08) Zr

09X9 W 31 MIEOS 09x9 N A1 SYA 1891 1L0¢ Ly

SN LNN ONDIDOT 4138 9N "0%0|goINE ope( £12020€ ov
8L LNN 8 IN opeq 62£020€ 6€

I79vD HO4 IDHVSSVd IneoBSSEd 11925081 8¢
0EXSIN 3L MIHOS 0EX8 W I1 SIA 0820L0€ lE

SIN ¥AHSYM 8INl BjjopuOy 95L0£0¢E 9¢

ITLNVIA ofSIUEN 669L£081 Gg

NId oouebs eag| oulad 96925081 $E

0Z W LNN DNIMOOT 4738 0Z N 81UBD20|qOINE Ope(] 912020¢ £e
0ZIN ¥IHSYM 0Z W Ejlepuocy 8910£0¢ ze

Nid AL34VS BZZ2IN2IS Ip OUisd 1B9ZE081 LE

HAATOH IWVHA XQ oulelse olea) eyod ovoelg 1/E2E08L 0¢
HIHSYM Iwied oibbessy eepuoy 9512808 62

Nid YJANITAD opeulew opouidg £81Z€081 8z

GZX8 N MIHSYM GZXSIN Bllapuoy 1G10€0¢ 12
13AON NOILdI¥OS3aa INOIZI¥OS3A 321009 ‘SOd

¥£501061 "PO2 9jenuUad 0diod f AQOT NIVIN — ¥ Bll12qe,







ViZL-¢l

oy

6€501061 "Po° 3jeid)E] OlEI9) / WV ML "TVHILYT — G B|oARL



Tabella 5 — LATERAL FRAME / telaio laterale cod. 19010539

POS. CODICE DESCRIZIONE DESCRIPTION MODEL

01 18032733 Telaio porta stelle SX LATERAL FRAME SX BATRAKE 8-10
01/A 18032734 Telaio porta stelle DX LATERAL FRAME DX BATRAKE 8-10
01/B 18032740 Telaio porta stelle SX LATERAL FRAME SX BATRAKE 12
g1/C 18032741 Telaio porta stelle DX LATERAL FRAME DX BATRAKE 12
02 12071209 Boceola cement. Biella centrale BUSHING

03 301658 Vite T.E. M16x100 SCREW TE M16X100

04 3030175 Rondella Di. 17 mm WASHER 17MM.

05 18032189 Giunzione JUNCTION

06 18032661 Puntale quadro alettato SQUARE RUBBER CAP

07 18032661 Puntale alettato rotondo ROUND RUBBER CAP

08 18032742 Telaio porta stelle ant. SX FRAME BATRAKE 12
B/A 18032743 Telaio porta stelle ant. DX FRAME BATRAKE 12
09 3020204 Dado autoblocc. M16 SELF LOCKING NUT M18

10 3080113 Spina elastica 6x50 SPRING PIN

11 3090101 Ingrassatore diritto M8x1 GREASE ZERK

12 18032603 Telaio porta stelle anteriore SX LEFT FRAME BATRAKE 10
12/A 18032604 Telaio porta stelle anteriore DX RIGHT FRAME BATRAKE 10
13 18032177 Perno @25 L.100 FIN @25 L.100

14 3030174 Rondella @ 24 WASHER @& 24




8r

GES0L061 "PO2 olejs)} ejeZ|e oJpullld [ HIANITAD JITNVHAAH — 9 BlOoAE),



Tabella 6 —- HYDRAULIC CYLINDER / cilindro alzata telaio cod. 19010535

POS. CODICE DESCRIZIONE DESCRIPTION MODEL
01 18032185 Cilindro CYLINDER LYNER

02 Anelio toroidale OR TOROIDAL RING

03 Balmaster BALMASTER

04 12770216 Pistone PISTON

05 Anello toroidale OR TOROIDAL RING

06 12420104 Testata di guida HEAD

i 10010643 Balsele BALSELE

08 10010620 Raschiatore SCRAPER

09 18032186 Stelo SHAFT

10 18032152 Boccola pre-carico molla BUSHING

11 18032153 Dado esagonale forato M 27x2 DRILLED HEX NUT M27X2
12 18032187 Supporto SUPPORT

13

14 18032356 Kit guarnizioni SEAL KIT




0%

9£501061 "Pod Buepuadipul | ‘
1pu1 199210 exi0d OfEIS) | NOISYIA WY INIANIAIANI HIINEYD SNV 3
JNVYL — £ eloAe]



Tabella 7 — FRAME ARMS CARRIER INDEPENDENT ARM VERSION / telaio porta bracci indipendenti cod. 19010536

POS. CODICE DESCRIZIONE DESCRIPTION MODEL
01 18032731 Telaio poria stelle bracci indip. SX LEFT FRAME

01A 18032732 Telaio porta stelle bracci indip. DX RIGHT FRAME

02 12071209 Bocceola cementata biella centrale BUSHING

03 18032661 Puntale alettato RCUND RUBBER CAP
04 3090101 Ingrassatore diritto M8x1 GREASE ZERK

05 3020204 Dado autoblocc. M16 SELF LOCKING NUT
06 3030175 Rondella @16 WASHER M16

07 3011658 Vite T.E. M16x100 SCREW TE M16X100
08 9190008 Puntale quadro alettato SQUARE RUBBER CAP
09 18032189 Giunzione JUNCTION

10 18032190 Telaio porta stelle anteriore bracci ind. SX LEFT FRAME

10/A 18032193 Telaio porta stelle anteriore bracci ind. DX RIGHT FRAME

11 18032191 Telaio porta stelle anteriore bracci ind. SX LEFT FRAME

11/A 18032194 Telaio porta stelle anteriore bracci ind. DX RIGHT FRAME

12 3030174 Rondella @24 WASHER @ 24

13 18032177 Perno di collegamento @25x100 PIN @25x100

14 3080113 Spina elastica @6x50 SPRING PIN @6x50




Tavola 8 — INDEPENDENT ARM,HUB AND RAKE WHEEL / telaio braccetto singolo/mozzo/stella cod. 19010537

52



Tabella 8 — INDEPENDENT ARM,HUB AND RAKE WHEEL / telaio braccetto singolo/mozzo/stella cod. 19010537

POS. CODICE DESCRIZIONE DESCRIPTION MODEL

01 18032702 Braccetto porta stelle indip. SX LEFT ARM BR 8/10/12 IND.
Q1/A 18032703 Braccetto porta stelle indip. DX RIGHT ARM BR 8/10/12 IND.
01/B 18032704 Braccetto porta stelle indip. SX LEFT ARM BR 10 DOPPIO
01/C 18032705 Braccetto porta stelle indip. DX RIGHT ARM BR 10 DOPPIO
02 17010812 Ruocta stellare “VICON" SX VICON RAKE WHEEL SX

02/A 17010803 Ruota stellare “VICON” DX VICON RAKE WHEEL DX

03 9190008 Puntale alettato CAP

04 18032605 Molla braccetto SX ARM SPRING SX

04/A 18032606 Molla braccetto DX ARM SPRING DX

05

06 18032091 Fermo per molla PIN

07

08 3020313 Dado M16 NUT M16

09 12120107 Spina @15x180 PIN 15X180

10 3040201 Coppiglia SPLIT PIN

11 18032098 Manovella di regolazione HANDLE

12

13 3011211 Vite T.E. M10x25 SCREW TE M10X25

14 3020328 Dade M10 NUT M10




¥4

0¥S0L061 PO e|[9]s f 0Zzow | orddop o}39d92k.(

Ole|a}s / TAFHM IMVY ANV 9NH ‘NOISHIA WHY 379n0aA — 6 ejoAeL



Tabella 9 - DOUBLE ARM VERSION, HUB AND RAKE WHEEL / telaio / braccetto doppio / mozzo / stella cod. 19010540

POS. CODICE DESCRIZIONE DESCRIPTION MODEL
01 3040201 Coppiglia SPLIT PIN

02 12120107 Spina @15x180 PIN 15X180

03 3090102 Ingrassatore diritto M6x1 GREASE ZERK

04 18032706 Tubo braccetfo SX LEFT ARM

04/A 18032707 Tubo braccetto DX RIGHT ARM

05 3020328 Dado M10 NUT M10

06 3011211 Vite T.E. M10x25 SCREW TE M10X25
Q7 17010812 Ruota stellare grande SX LEFT RAKE WHEEL
O7/A 17010803 Ruota stellare grande DX RIGHT RAKE WHEEL
08 12150103 Mozzo HUB

09

10

11

12

13

14

15

16

17

18

19

20




Tavola 10 - HYDRAULIC SCHEME / circuito idraulico cod. 19010538

56



Tabella 10 - HYDRAULIC SCHEME / circuito idraulico cod. 19010538

POS. CODICE DESCRIZIONE DESCRIPTION MODEL

01 Tappo di protezione per innesto CAP

02 4011804 innesto rapido % PUSH PULL

03 3030402 Rondella in rame Y2 COPPER WASHER

04 4010211 Nipplo riduzione %2 - ¥a NIPPLE

05 3030406 Rondella rame % COPPER WASHER

06 4020403 Valvola regolazione flusso FLOW VALVE

07 4010212 Nipplo % NIPPLE

08 12760715 Tubo idraulico 1..3300 HYDRAULIC HOSE L.3300 BATRAKE 8-12W
08/A 12760717 Tubo idraufico L.3800 HYDRAULIC HOSE L.3800 BATRAKE 10
08/B 12760718 Tubo idraulico 14600 HYDRAULIC HOSE L.4600 BATRAKE 12
09 12980101 Fermo per tubo idraulico HYDRAULIC HOSE HOLDER

10 4010905 Raccordo a tre vie 3/8 T UNION

11 12760716 Tubo idraulico HYDRAULIC HOSE

12 3011643 Vite forata ¥ DRILLED SCREW

13 4011702 Prolunga % EXTENSION




Tavola 11 — kicker wheel cod. 19010541

58



P

Tabella 11 - kicker wheel cod. 19010541

POS. CODICE DESCRIZIONE DESCRIPTION MODEL
01 18032609 Braccio kicker wheel KICKER WHEEL ARM

02 18031808 Ruota stellare RAKE WHEEL

03 3020203 Dado M10 NUT M10

04 3220201 Anello tenditore THREADED RING

05 11010534 Molla di richiamo SPRING

06 3090101 Ingrassatore diritio M8x1 GREASE ZERK

07 18032610 Attacco BRACKET

08 3011645 Vite T.E. M16x45 SCREW TE M16X45

09 13020204 Dado autobloccante M16 SELF LOCKING NUT M16
10 18032612 Perno per attacco braccio ARM PIN

11 3080123 Spina elastica 8x40 SPRING PIN 8X40

12 12760719 Tubo idraulico L.700 HYDRAULIC HOSE L.700
13 18032613 Martinetto idraulico 40-30/100 HYDRAULIC CYLINDER 40-30/100
14 18032611 Rondella 28x14.5x11 WASHER 28X14.5X11

15 30112668 Vite T.E. M14x100 SCREW TE M14X100

16 3030403 Rondella rame 3/8 COPPER WASHER

17 4021503 Vite strozzatrice 3/8 DRILLED SCREW

18 4011704 Prolunga 3/8 EXTENSION

19 3020203 Dado autoblocc. M14 SELF LOCKING NUT

20 3011202 Vite T.E. M14x60 SCREW TE M14X60

21 3040201 Coppiglia @3X60 SPLIT PIN @3X60

22 12120104 Spina @15x198 PIN 15X198

23 4010907 Croce 3/8 F/F/F/+ CROSS UNION 3/8

24 4010207 Nipplo 3/8 NIPPLE 3/8




woo'Issole|oouBeoua MMM/ ARy - JISSoouR M/ ARy (gam
J1ssolouSDoUl - J'ISSOIOUST)ISSOI0UD IBL-D

8C £2 0£6-6.0 (6€) xeyoPL - 22 22 0£6-620 (6E) 1oL
eljey| elbniad spiagquin [P 04B|0Z|B) 81090
IS 1ISSOH VI0IIHOVYONI

09



